

certificate of testing

client NeverStrip Floor Coatings
9600 Ogden Ave
LaGrange, IL 60525
product identification Concrete, Stone, Terrazzo Seal

test method performed **Standard Test Method for Static Coefficient of Friction of Polish-Coated Flooring Surfaces as Measured by the James Machine ASTM D2047-17**
date of test 11.4.2019

test results

results
0.81

notes

sampling as received
test environment 69°F, 50% relative humidity
sensor material standard neolite
test condition dry

certification statement By signing below, the lab certifies that the results were obtained after testing specimens submitted by the client in accordance to the procedures and equipment specified by the standard stated above. These results were obtained from an outside source.

approved by: 